Form No. 3434-944 Rev A

Rear Quick-Attach System

2013 and After Groundsmaster® 7200 Series Mower with Yanmar
or Kubota Engine

Model No. 30810—Serial No. 400000000 and Up
Model No. 30812—Serial No. 403300001 and Up

Installation Instructions

Important: Before installing this kit, equip the machine with the Auxiliary Power Unit Kit (Toro Part
No. 30382).

A WARNING

CALIFORNIA
Proposition 65 Warning

Use of this product may cause exposure to chemicals known to the State of California
to cause cancer, birth defects, or other reproductive harm.

Safety

Safety and Instructional Decals

Safety decals and instructions are easily visible to the operator and are located near any area
of potential danger. Replace any decal that is damaged or missing.

A WARNING: Cancer and Reproductive Harm - www.P65Warnings.ca.gov.

For more information, please visit www.ttcoCAProp65.com

decal133-8061

133-8061
© 2019—The Toro® Company Register at www.Toro.com. Original Instructions (EN)
8111 Lyndale Avenue South Printed in the USA
Bloomington, MN 55420 C € All Rights Reserved
34 3 4 - 9 4 & * A

*



Installation

Loose Parts

Use the chart below to verify that all parts have been shipped.

Procedure

Description

Qty.

Use

1

No parts required

Prepare the machine.

Cylinder-support assembly
Bolt (3/8 x 2-3/4 inches)
Bolt (3/8 x 1-1/4 inches)
Bolt (3/8 x 1 inch)

Nut (3/8 inch)

Lift-arm assembly

Bolt (7/8 x 4-1/2 inches)
Jam nut (7/8 inch)
Spindle washer

Bolt (1/2 x 1-1/2 inches)
Locknut (1/2 inch)
Cylinder-mount pivot pin
Grease fitting

Install the lift-arm assembly (for Model
30810 only).

Link mount

Bolt (3/8 x 1 inch)

Nut (3/8 inch)

Lift-arm assembly

Bolt (7/8 x 4-1/2 inches)
Jam nut (7/8 inch)
Spindle washer

Bolt (1/2 x 1-1/2 inches)
Locknut (1/2 inch)

Pivot pin

Grease fitting

Install the lift-arm assembly (for Model
30812 only).

Tee fitting (Model 30812 only)
Hose clamp (3/8 inch)
Cable tie

Install the hydraulic hoses.

Relay bracket

Relay

Bolt (1/4 x 1/2 inch)

Nut (1/4 inch)

Bolt (1/4 x 3/4 inch)

Decal (from Auxiliary Power Unit Kit)
Switch

N2 2N aARMWwAala a2 NN 2 WWAa]lr DO NN 2 W= WA -

Install the relays and switches (for
Model 30810 only).




Procedure Description

Qty. Use

Relay bracket
Relay

Bolt (1/4 x 1/2 inch)
Nut (1/4 inch)

Bolt (3/8 x 2 inches)
6 Washer (0.406 inch)
Nut (3/8 inch)

Bolt (1/4 x 1/2 inch)
Locknut (1/4 inch)

Switch

Decal (from Auxiliary Power Unit Kit)

Install the relays and switches (for
Model 30812 only).

N2 OOy =

7 Wiring harness

—_

Install the wiring harness.

8 No parts required

- Complete the installation.

1

Preparing the Machine

No Parts Required

Procedure

1.

Park the machine on a level surface, lower
the cutting unit, stop the machine, engage the
parking brake, and remove the key from the
ignition switch.

A CAUTION

If you leave the key in the ignition
switch, someone could accidently start
the engine and seriously injure you or
bystanders.

Remove the key from the ignition switch
before you do any maintenance.

Disconnect the negative () battery cable from
the battery.

2

Installing the Lift-Arm
Assembly

Model 30810

Parts needed for this procedure:

1 Cylinder-support assembly
2 Bolt (3/8 x 2-3/4 inches)
3 Bolt (3/8 x 1-1/4 inches)
1 Bolt (3/8 x 1 inch)

3 Nut (3/8 inch)

1 Lift-arm assembly

2 Bolt (7/8 x 4-1/2 inches)
2 Jam nut (7/8 inch)

8 Spindle washer

1 Bolt (1/2 x 1-1/2 inches)
1 Locknut (1/2 inch)

1 Cylinder-mount pivot pin
1 Grease fitting

Procedure

Note: To gain additional access during the assembly
of the kit, raise the rear of the traction unit, support it
with jack stands, and remove the right, rear tire.

1. Remove the existing 3 bolts and 3 nuts from the
skid assembly (Figure 1).




Note: Retain the nuts.

9029812 4

9029812

Figure 1
Bolt 2. Nut

Secure the cylinder-support assembly to the
rear-bumper bracket and skid assembly with 2
bolts (3/8 x 2-3/4 inch), 3 bolts (3/8 x 1-1/4 inch),
2 nuts (3/8 inch), and the 3 existing nuts that
you just removed.

Note: Position the cylinder-support assembly
as shown in Figure 2.

e

N

9029526

9029526
Figure 2
Nut (3/8 inch)

Cylinder-support
assembly

Bolt (3/8 x 1-1/4 inch)

4. Rear-bumper bracket
5. Bolt (3/8 x 2-3/4 inch)

6. Existing nut

N =

Mount the lift-arm assembly to the rear frame
members, with 2 bolts (7/8 x 4-1/2 inch), 2 jam
nuts (7/8 inch), and as many spindle washers as
necessary to evenly shim between the right and
left sides of the lift arm and rear frame members.

Note: Position the components as shown in
Figure 3.

P L
oz y

I

9029785 7 2

9029785

Figure 3

Bolt (7/8 x 4-1/2 inch)
Lift-arm assembly

3. Spindle washer
4. Jam nut

1.

Torque the bolts and locknuts 518 to 648 N-m
(382 to 478 ft-Ib).

Adjust the length of the threaded link to 19 cm
(7-1/2 inches) and tighten the jam nuts (Figure

< 1 >

9012818

9012818

Figure 4
Length of threaded link—19 cm (7-1/2 inches)




6. Secure the threaded link rod end to the
cylinder-support assembly with a bolt (1/2 x
1-1/2 inch) and locknut (1/2 inch) as shown in
Figure 5.

1

=

9029786
9029786

Figure 5

1. Lift adapter 2. Cylinder-support

assembly

7. Mount the loose end of the hydraulic cylinder
to the cylinder-support assembly with the
cylinder-mount pivot pin, bolt (3/8 x 1 inch), and
nut (3/8 inch) as shown in Figure 6.

9029528

9029528

Figure 6

1. Grease fitting 3. Hydraulic cylinder

(stationery end)
2. Pivot pin

3

Installing the Lift-Arm
Assembly

Model 30812

Parts needed for this procedure:

1 Link mount

Bolt (3/8 x 1 inch)

Nut (3/8 inch)

2, W]l w

Lift-arm assembly

Bolt (7/8 x 4-1/2 inches)

Jam nut (7/8 inch)

Spindle washer

=10 |IN]|DN

Bolt (1/2 x 1-1/2 inches)

N

Locknut (1/2 inch)

1 Pivot pin

8. Thread a grease fitting into the end of the pivot
pin as shown in Figure 6.

1 Grease fitting

Procedure

Note: To gain additional access during the assembly
of the kit, raise the rear of the traction unit, support it
with jack stands, and remove the right, rear tire.

1. Secure the link mount to the rear-bumper
bracket with 3 bolts (3/8 x 1 inch) and 3 nuts
(3/8 inch).

Note: Position the link mount as shown in
Figure 7.




g029787
9029787

1. Link mount

2.  Mount the lift-arm assembly to the rear frame
members, with 2 bolts (7/8 x 4-1/2 inch), 2 jam
nuts (7/8 inch), and as many spindle washers as
necessary to evenly shim between the right and
left sides of the lift arm and rear frame members.

Note: Position the components as shown in
Figure 8.

9029790
9029790

Figure 8

1. Jam nut (7/8 inch)
2. Spindle washer

3. Bolt (7/8 x 4-1/2 inch)
4. Lift-arm assembly

3. Torque the bolts and locknuts 518 to 648 N-m
(382 to 478 ft-Ib).

4. Adjust the length of the threaded link to 19 cm
(7-1/2 inches) and tighten the jam nuts (Figure
9).

< 1 >

...... @) g (3

9012818

9012818

Figure 9
1. Length of threaded link—19 cm (7-1/2 inch)

5. Secure the rod end of the threaded link to the
link-support assembly with a bolt (1/2 x 1-1/2
inch) and locknut (1/2 inch) as shown in Figure
10.

g029791
9029791

Figure 10

1. Threaded link 2. Link-support assembly

6. Mount the stationary end of the hydraulic cylinder
to the underside of the frame cross-member
bracket with a pivot pin (Figure 11).

<08/LL@//\®{ 2

NS 3
g012820
9012820
Figure 11
1. Hydraulic cylinder 3. Pivot pin

(stationary end)
2. Grease fitting




7. Thread a grease fitting into the end of the pivot
pin (Figure 11).

Note: Position the grease fitting as shown in
Figure 12.

2
3
1
g012821
9012821
Figure 12

1. Pivot pin 3. Angle of grease fitting—45

degrees

2. Grease fitting

4

Installing the Hydraulic
Hoses

Parts needed for this procedure:

1 Tee fitting (Model 30812 only)

3 Hose clamp (3/8 inch)

4 Cable tie

Procedure

1. On the right side of the machine, just ahead of
the radiator frame, place a drain pan under the
oil-cooler-return hose (Figure 13 or Figure 14).

9029810

Figure 13
Model 30810

1. Radiator frame 2. Oil-cooler-return hose




9029809
9029809

Figure 14
Model 30812

1. Radiator frame 2. OQil-cooler-return hose

2. Route the short hose from the manifold to the
oil-cooler-return hose location.

3. For Model 30810 only: Install the short hose to
the oil-cooler hose as follows:

A. Remove the cap from the hardline of the
oil-cooler return hose (Figure 15).

029792 1 2 3
9029792
Figure 15
1. Short hose 3. Oil-cooler-return hose

2. Hardline cap

g012826
9012826

B. Thread the short hose to the hardline
(Figure 15).

C. Continue to step 5.

4. For Model 30812 only: Install the short hose to
the oil-cooler hose as follows:

A. Insert a clamp onto the short hose and then
insert the tee fitting into the end of the short
hose (Figure 16).

Figure 16
1. Short hose 2. Tee fitting
B. Measure approximately 12.7 cm (5 inches)

1. Cut the hose here.
2. Tee fitting

from the radiator frame and cut the
oil-cooler-return hose (Figure 17).

Note: This is the hose between the deck-lift
valve and the oil cooler. Hold the hose ends
up to decrease the amount of hydraulic fluid
lost.

g012827
9012827

Figure 17

3. To the deck-lift valve
4. From the oil cooler

C.

D.

Secure all 3 hoses to the tee fitting with
hose clamps (7/8 inch).

Install the short hose to the port in the
oil-cooler-return hose.



On the right frame, locate the deck-lift-valve
assembly (Figure 18).

9029530
Figure 18

2. Valve assembly

9029530

Remove the plug from the left side of the valve
assembly (Figure 18).

Thread the hydraulic valve fitting into the
opening of the valve (Figure 19).

2
\

Figure 19
2. Straight fitting

9029531
9029531

8. Route the long hose under the radiator frame,
over the frame cross member, and along the
frame rail to the valve (Figure 20).

Note: The long hose will follow another hose
from the transmission bay to the valve assembly.

G030407

9030407

Figure 20

1. Cabile tie 3. Valve
2. Long hose

9. Secure the long hose with 4 cable ties (Figure
20).

10. Secure the hose fitting to the straight fitting
(Figure 19).




S

Installing the Relays and
Switches

Model 30810

Parts needed for this procedure:

1 Relay bracket
6 Relay
6 Bolt (1/4 x 1/2 inch)
7 Nut (1/4 inch)
1 Bolt (1/4 x 3/4 inch)
1 Decal (from Auxiliary Power Unit Kit)
2 Switch
Procedure

1. On the right side of the machine, mount 6 relays
onto the relay bracket using 6 bolts (1/4 x 1/2
inch) and 6 nuts (1/4 inch) as shown in Figure

21.
/ 3 A s
N
x :_@ E' <
1\\ ---0-, 'I' \:\‘ \ \;;4 5
Z\H ~\_( 3’\\,
1/ {L&% X

)
I" ‘«" An 7
W= A, P
A 2 d i’q./l\/ { [\
i/
\ ol 3 @"'\1@ 9030287 %(
9030287
Figure 21

Bolt (1/4 x 1/2 inch)
Relay

Nut (1/4 inch)
Support-tube bolt

5. Support-tube nut
6. Relay bracket
7. Bolt (1/4 x 3/4 inch)

Pobd=

2. Remove the bolt and nut from the support tube.

10

3. Using a bolt (1/4 x 3/4 inch), nut (1/4 inch), and
the bolt and nut that you just removed, mount
the relay bracket to the machine (Figure 21).

4. Unlatch the control-panel cover and move it
aside (Figure 22).

9012831
012831

Figure 22

1. Control panel 2. Latch

5. Locate and remove the 2 knockout plugs from
the top of the control panel (Figure 23).

9029533

9029533

Figure 23

1. Knockout plugs 2. Knockout plug locations

6. Carefully cut and remove the decal material to
expose the control panel holes.

Note: Remove only the knockout plugs and
decal material for the required switches.

7. Deburr the newly exposed edges of the control
panel.

8. Clean the control panel surface and affix the
decal around the exposed holes (Figure 24).



1

AT
) o [

Sy
(] "%3

\

1.

g029534
9029534

Figure 24

Decal 3. Lift/lower switch

(3-position switch)

2. Float/power-down switch

(2-position switch)

9.

Insert the switches into the appropriate mounting
holes (Figure 24).

Note: Position the flat portion of the switch
toward the operator.

11

6

Installing the Relays and
Switches

Model 30812

Parts needed for this procedure:

1 Relay bracket

Relay

6
6 Bolt (1/4 x 1/2 inch)
7

Nut (1/4 inch)

1 Bolt (3/8 x 2 inches)

—_

Washer (0.406 inch)

1 Nut (3/8 inch)
6 Bolt (1/4 x 1/2 inch)
6 Locknut (1/4 inch)
1 Decal (from Auxiliary Power Unit Kit)
2 Switch
Procedure

1. Loosely mount the relay bracket to the frame
using a bolt (3/8 x 2 inches), washer (0.406
inch), and nut (3/8 inch), as shown in Figure 25.

3 9029794
9029794
Figure 25
1. Bolt, nut, and washer
2. Relay bracket

3. Mark here.

2. Mark the location indicated in Figure 25.




3. Remove the bracket, and drill a hole (0.281 inch)
through both walls of the frame in the location
that you marked.

4. Install the bracket with the hardware you used
to loosely install the bracket and secure the
bracket to the new hole with a bolt (1/4 x 2-1/2
inches) and nut (1/4 inch).

5. Install the 6 relays to the bracket using 6 bolts
(1/4 x 1/2 inch) and 6 locknuts (1/4 inch).

g029795
9029795

Figure 26

1. Bolt (1/4 x 1/2 inch)
2. Relay

3. Locknut (1/4 inch)

6. Unlatch the control-panel cover and move it
aside (Figure 22).

9012831
9012831

Figure 27

1. Control panel 2. Latch

7. Locate and remove the 2 knockout plugs from
the top of the control panel (Figure 28).

g012832
9012832

Figure 28

1. Knockout plugs 2. Knockout plug locations

8. Carefully cut and remove the decal material to
expose the holes in the control panel.

Note: Remove only the knockout plugs and
decal material for the required switches.

9. Deburr the newly exposed edges of the control
panel.

10. Clean the control panel surface and affix the
decal around the exposed holes (Figure 29).

3 012833
4012833

Figure 29

3. Lift/lower switch
(3-position switch)

1. Decal

2. Float/power-down switch
(2-position switch)

11. Insert the switches into the appropriate mounting
holes (Figure 29).

Note: Position the flat portion of the switch
toward the operator.




7

Installing the Wiring
Harness

Parts needed for this procedure:

| 1 | Wiring harness

Procedure

Note: The machine must be equipped with the
Auxiliary Power Unit Kit, Toro part no. 30382.

1. Cover exposed connectors on the wiring
harness with masking tape or electrical tape to
keep debris out of the connectors while routing
the harness.

2. Route and connect the wiring harness (Figure
30 and Figure 31) at the follows locations:

* Hydraulic-manifold connectors
* Relays (6) on the relay bracket

* Main harness connector, located under
the right operator controls by the standard
control module

Note: The main harness connector is a
2-wire Metri-pak connector (brown and tan
wires)

¢ Deck liftin Aand B

Note: Unplug the 2 connectors from the
lift-manifold block and plug them into the
wiring harness.

* Deck lift out A and B

Note: Plug the wiring harness into the
lift-block manifold where you just unplugged
the 2 connectors.

* Pink power-wire connector
* Ground to the ground block
* Lift/lower switch

* Float/enable switch

3. Secure the wiring harness to the machine with
cable ties.

Important: Keep the harness away from all
hot, sharp, or moving parts.

Important: Secure the wiring harness away
from the tail pipe of the machine.

13



Figure 30

(G030288
9030288

S

Blower PTO switch (used with blower)
Lift/lower switch

Ground

Power

Deck lift in (A and B)

Figure 31

g029798
9029798

Deck lift out (A and B)
Main wiring harness
Relays (6)

Hydraulic manifold
Float/power-down switch

14



N
Co§pleting Installation QQ :], @
RNV

No Parts Required

9012835

9012835

Procedure Figure 33

1. Grease all the new grease fittings with Number Model 30812
2 lithium-based grease. 1. FL(?AT/POWER-DOWN 2. LIFT/LOWER switch

2. Check the hydraulic fluid level and replenish as switch
required.

3. Connect the negative () battery cable. . .

4. Start the machine and operate the rear lift. AdeStlng the AttaChment
Check for leaks and replenish hydraulic fluid as
necessary. An g Ie
Note: If installed correctly, the manifold should ~ To increase or decrease the engagement angle of the
have no electrical power when the key is in the ~ attachment, proceed as follows:
OFF position. 1. Loosen the jam nuts on the threaded link (Figure

34).

0 pe ratl O n 2. Rotate the hex tube until you achieve the desired

angle (Figure 34).

Lift/Lower Switch 3. Tighten the jam nut to lock the adjustment
(Figure 34).

Move the switch to the LIFT position to raise the
attachment and to the LOWER position to lower the
attachment (Figure 33).

4. With the engine operating at low idle, raise the
rear attachment to make sure that it does not
contact the hood.

Float/Power Down Switch

Moving the switch to the FLOAT position allows the
attachment to follow the contour of the ground. Moving
the switch to the POWER DOWN position adds weight
from the machine to increase ground engagement
force (Figure 33). Higher ground engagement force
decreases the traction capacity of the machine.

U ® ”]¥ 9029544
“Q\ 1 9029544
o Figure 34
y

|3
- 1. Threaded link

r

[ ] "%2

9029535

N
9029535

Figure 32
Model 30810

1. FLOAT/POWER-DOWN 2. LIFT/LOWER switch
switch

15



Weight Charts for Model 30810

Use the following weight charts to determine the correct amount of front weight required for your machine.

Models 30695 with 30354, 30481, or 30353
With hard canopy, Model 30349 and

Weight Required

72 inch width of cut Additional Front Weight Part Number | Weight Description | Qty.
Models 30695 with 30354, 30481, or 30353 and Weight Required
125-2655-03, Front frame weights, 4
Rear QAS (Model 30810) and no attachment 146 Ib 125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 1
125-2655-03, Front frame weights, 4
Finish Grader (Box Rake) (Model 08754) 211 b 125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 2
125-2655-03, Front frame weights, 4
Steel Drag Mat (Model 08757) 196 Ib 125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 2
125-2655-03, Front frame weights, 4
Tooth Rake (Model 08751) 169 Ib 125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 1
. . 125-2655-03, Front frame weights, 4
Tooth rakeog";tshz;sg[{gghsjke (Model 208 Ib 125-2670, Weight bracket, 1
114-4096 and Suitcase weights 2
125-2655-03, Front frame weights, 4
Cocoa Drag Mat (Model 08758) 196 Ib 125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 2
125-2655-03, Front frame weights, 4
Nail Drag (Model 08781) 208 Ib 125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 2
125-2655-03, Front frame weights, 4
Debris Blower (Model 30393) 211 Ib 125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 2
Rahn Groomer (Allied Product) Not Approved
72 inch width of cut Additional Front Weight Part Number | Weight Description | Qty.

and 114-4096

Rear QAS (Model 30810) and no attachment 188 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1

and 114-4096 and Suitcase weights 2

Finish Grader (Box Rake) (Model 08754) 253 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1

and 114-4096 and Suitcase weights 3

Steel Drag Mat (Model 08757) 238 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1

and 114-4096 and Suitcase weights 3

Tooth Rake (Model 08751) 211 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1

and 114-4096 and Suitcase weights 2

Tooth rake with Spring Rake (Model 238 Ib 125-2655-03, Front frame weights, 4
08752) attached 125-2670, Weight bracket, 1

and 114-4096 and Suitcase weights 3

Cocoa Drag Mat (Model 08758) 238 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1

and 114-4096 and Suitcase weights 3

Nail Drag (Model 08781) 238 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1

3

and Suitcase weights

16




Debris Blower (Model 30393) 253 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 3

Rahn Groomer (Allied Product) Not Approved

60 or 62 inch width of cut Additional Front Weight Part Number | Weight Description | Qty.
Models 30695 with 30456 or 30457 and Weight Required

Rear QAS (Model 30810) and no attachment 146 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 1
Finish Grader (Box Rake) (Model 08754) 272 b 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 4
Steel Drag Mat (Model 08757) 259 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 4
Tooth Rake (Model 08751) 211 b 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 2
Tooth rake with Spring Rake (Model 252 Ib 125-2655-03, Front frame weights, 4
08752) attached 125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 3
Cocoa Drag Mat (Model 08758) 252 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 3
Nail Drag (Model 08781) 252 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 3
Debris Blower (Model 30393) 276 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1
4

and 114-4096

and Suitcase weights

Rahn Groomer (Allied Product)

Not Approved

60 or 62 inch width of cut
Models 30362 and 30365
With hard canopy, Model 30359 and

Additional Front
Weight Required

Weight Part Number

Weight Description

Qty.

Rear QAS (Model 30810) and no attachment 188 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1

and 114-4096 and Suitcase weights 2

Finish Grader (Box Rake) (Model 08754) 314 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1

and 114-4096 and Suitcase weights 5

Steel Drag Mat (Model 08757) 301 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1

and 114-4096 and Suitcase weights 5

Tooth Rake (Model 08751) 236 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1

and 114-4096 and Suitcase weights 3

Tooth rake with Spring Rake (Model 294 b 125-2655-03, Front frame weights, 4
08752) attached 125-2670, Weight bracket, 1

and 114-4096 and Suitcase weights 4

Cocoa Drag Mat (Model 08758) 294 b 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1

and 114-4096 and Suitcase weights 4

Nail Drag (Model 08781) 294 b 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1

4

and 114-4096

and Suitcase weights

17




Debris Blower (Model 30393) 318 Ib 125-2655-03, Front frame weights, 4
125-2670, Weight bracket, 1
and 114-4096 and Suitcase weights 5
Rahn Groomer (Allied Product) Not Approved
Weight Charts for Model 30812
Use the following weight charts to determine the correct amount of front weight required for your machine.
72 inch width of cut Additional Front Weight Part Number | Weight Description | Qty.
Models 30495, or 30487 Weight Required
with 30354, 30481, or 30353
With no hard canopy, Model 30349 and
Rear QAS (Model 30812) and no attachment 0lb NA — —
Finish Grader (Box Rake) (Model 08754) 01lb NA — -
Steel Drag Mat (Model 08757) 0lb NA — —
Tooth Rake (Model 08751) 01lb NA - -
Tooth rake with Spring Rake (Model 01lb NA - —
08752) attached
Cocoa Drag Mat (Model 08758) 67 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 Ib front weight 1
Nail Drag (Model 08781) 67 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 b front weight 1
Debris Blower (Model 30393) 109 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 b front weight 2
Rahn Groomer (Allied Product) 151 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 Ib front weight 3
72 inch width of cut Additional Front Weight Part Number | Weight Description | Qty.
Models 30495, or 30487 Weight Required
with 30354, 30481, or 30353
With hard canopy, Model 30359 and
Rear QAS (Model 30812) and no attachment 0lb NA — —
Finish Grader (Box Rake) (Model 08754) 25 1Ib 125-2670 Front weight bracket 1
Steel Drag Mat (Model 08757) 25 b 125-2670 Front weight bracket 1
Tooth Rake (Model 08751) 25 Ib 125-2670 Front weight bracket 1
Tooth rake with Spring Rake (Model 25 Ib 125-2670 Front weight bracket 1
08752) attached
1
Cocoa Drag Mat (Model 08758) 109 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 b front weight 2
Nail Drag (Model 08781) 109 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 Ib front weight 2
Debris Blower (Model 30393) 151 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 Ib front weight 3

Rahn Groomer (Allied Product)

Not Approved

18




62 inch width of cut Additional Front Weight Part Number | Weight Description | Qty.
Models 30495, or 30487 with 30456 or 30457 Weight Required
With no hard canopy, Model 30349 and
Rear QAS (Model 30812) and no attachment 67 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 b front weight 1
Finish Grader (Box Rake) (Model 08754) 151 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 Ib front weight 3
Steel Drag Mat (Model 08757) 151 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 b front weight 3
Tooth Rake (Model 08751) 151 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 Ib front weight 2
Tooth rake with Spring Rake (Model 151 Ib 125-2670 Front weight bracket 1
08752) attached and and
114-4096 42 Ib front weight 3
Cocoa Drag Mat (Model 08758) 151 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 b front weight 3
Nail Drag (Model 08781) 151 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 Ib front weight 3
Debris Blower (Model 30393) 151 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 b front weight 3
Rahn Groomer (Allied Product) Not Approved
62 inch width of cut Additional Front Weight Part Number | Weight Description | Qty.
Models 30362 and 30365 Weight Required
With hard canopy, Model 30359 and
Rear QAS (Model 30812) and no attachment 109 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 Ib front weight 2
Finish Grader (Box Rake) (Model 08754) 193 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 Ib front weight 3
Steel Drag Mat (Model 08757) 193 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 b front weight 4
Tooth Rake (Model 08751) 151 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 Ib front weight 3
Tooth rake with Spring Rake (Model 193 Ib 125-2670 Front weight bracket 1
08752) attached and and
114-4096 42 b front weight 4
Cocoa Drag Mat (Model 08758) 193 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 Ib front weight 4
Nail Drag (Model 08781) 193 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 Ib front weight 4
Debris Blower (Model 30393) 193 Ib 125-2670 Front weight bracket 1
and and
114-4096 42 b front weight 4

Rahn Groomer (Allied Product)

Not Approved

19




Operatlng Tips

Read and understand the attachment Operator's
Manual before using the machine.

* Make sure that the appropriate weight mount
bracket and front weight(s) are installed for the
rear attachment.

* Remove rear attachment and any loose front-end
weights prior to mowing.

* Use care when operating the machine when a rear
attachment is installed, because it is wider than the
machine and may contact poles, fences, or trees.

* Never operate the machine near bystanders.

20

Maintenance

Lubricate the grease fittings with Number 2
lithium-based grease weekly or after every
washing.

When operating in dusty conditions, the air cleaner
should be checked daily. A safety air-cleaner
element is available and may be added to the
existing air cleaner for additional engine protection.



Notes:



Notes:



California Proposition 65 Warning Information

What is this warning?

You may see a product for sale that has a warning label like the following:

A WARNING: Cancer and Reproductive Harm—www.p65Warnings.ca.gov.

What is Prop 65?

Prop 65 applies to any company operating in California, selling products in California, or manufacturing products that may be sold in or brought into
California. It mandates that the Governor of California maintain and publish a list of chemicals known to cause cancer, birth defects, and/or other
reproductive harm. The list, which is updated annually, includes hundreds of chemicals found in many everyday items. The purpose of Prop 65 is to
inform the public about exposure to these chemicals.

Prop 65 does not ban the sale of products containing these chemicals but instead requires warnings on any product, product packaging, or literature with
the product. Moreover, a Prop 65 warning does not mean that a product is in violation of any product safety standards or requirements. In fact, the

California government has clarified that a Prop 65 warning “is not the same as a regulatory decision that a product is ‘safe’ or ‘unsafe.” Many of these
chemicals have been used in everyday products for years without documented harm. For more information, go to https://oag.ca.gov/prop65/fags-view-all.

A Prop 65 warning means that a company has either (1) evaluated the exposure and has concluded that it exceeds the “no significant risk level”; or (2)
has chosen to provide a warning based on its understanding about the presence of a listed chemical without attempting to evaluate the exposure.

Does this law apply everywhere?

Prop 65 warnings are required under California law only. These warnings are seen throughout California in a wide range of settings, including but not
limited to restaurants, grocery stores, hotels, schools, and hospitals, and on a wide variety of products. Additionally, some online and mail order
retailers provide Prop 65 warnings on their websites or in catalogs.

How do the California warnings compare to federal limits?

Prop 65 standards are often more stringent than federal and international standards. There are various substances that require a Prop 65 warning
at levels that are far lower than federal action limits. For example, the Prop 65 standard for warnings for lead is 0.5 pg/day, which is well below
the federal and international standards.

Why don’t all similar products carry the warning?
®  Products sold in California require Prop 65 labelling while similar products sold elsewhere do not.

¢ A company involved in a Prop 65 lawsuit reaching a settlement may be required to use Prop 65 warnings for its products, but other companies
making similar products may have no such requirement.

® The enforcement of Prop 65 is inconsistent.

® Companies may elect not to provide warnings because they conclude that they are not required to do so under Prop 65; a lack of warnings for a
product does not mean that the product is free of listed chemicals at similar levels.

Why does Toro include this warning?

Toro has chosen to provide consumers with as much information as possible so that they can make informed decisions about the products they buy and
use. Toro provides warnings in certain cases based on its knowledge of the presence of one or more listed chemicals without evaluating the level of
exposure, as not all the listed chemicals provide exposure limit requirements. While the exposure from Toro products may be negligible or well within the
“no significant risk” range, out of an abundance of caution, Toro has elected to provide the Prop 65 warnings. Moreover, if Toro does not provide these
warnings, it could be sued by the State of California or by private parties seeking to enforce Prop 65 and subject to substantial penalties.

Rev A


https://oag.ca.gov/prop65/faqs-view-all

Conditions and Products Covered

The Toro Company and its affiliate, Toro Warranty Company, pursuant

to an agreement between them, jointly warrant your Toro Commercial
product (“Product”) to be free from defects in materials or workmanship
for 2 years or 1,500 operational hours*, whichever occurs first. This
warranty is applicable to all products with the exception of Aerators
(refer to separate warranty statements for these products). Where a
warrantable condition exists, we will repair the Product at no cost to you
including diagnostics, labor, parts, and transportation. This warranty
begins on the date the Product is delivered to the original retail purchaser.
* Product equipped with an hour meter.

Instructions for Obtaining Warranty Service

You are responsible for notifying the Commercial Products Distributor or
Authorized Commercial Products Dealer from whom you purchased the
Product as soon as you believe a warrantable condition exists. If you need
help locating a Commercial Products Distributor or Authorized Dealer, or
if you have questions regarding your warranty rights or responsibilities,
you may contact us at:

Toro Commercial Products Service Department
Toro Warranty Company

8111 Lyndale Avenue South

Bloomington, MN 55420-1196

952-888-8801 or 800-952-2740
E-mail: commercial.warranty@toro.com

Owner Responsibilities

As the product owner, you are responsible for required maintenance and
adjustments stated in your Operator's Manual. Repairs for product issues
caused by failure to perform required maintenance and adjustments are not
covered under this warranty.

Items and Conditions Not Covered

Not all product failures or malfunctions that occur during the warranty
period are defects in materials or workmanship. This warranty does not
cover the following:

®  Product failures which result from the use of non-Toro replacement
parts, or from installation and use of add-on, or modified non-Toro
branded accessories and products.

®  Product failures which result from failure to perform recommended
maintenance and/or adjustments.

®  Product failures which result from operating the Product in an abusive,
negligent, or reckless manner.

¢  Parts consumed through use that are not defective. Examples of parts
which are consumed, or used up, during normal Product operation
include, but are not limited to, brake pads and linings, clutch linings,
blades, reels, rollers and bearings (sealed or greasable), bed knives,
spark plugs, castor wheels and bearings, tires, filters, belts, and certain
sprayer components such as diaphragms, nozzles, and check valves.

® Failures caused by outside influence, including, but not limited to,
weather, storage practices, contamination, use of unapproved fuels,
coolants, lubricants, additives, fertilizers, water, or chemicals.

®  Failure or performance issues due to the use of fuels (e.g. gasoline,
diesel, or biodiesel) that do not conform to their respective industry
standards.

® Normal noise, vibration, wear and tear, and deterioration. Normal
“wear and tear” includes, but is not limited to, damage to seats due to
wear or abrasion, worn painted surfaces, scratched decals or windows.

The Toro Warranty
Two-Year or 1,500 Hours Limited Warranty

Parts

Parts scheduled for replacement as required maintenance are warranted
for the period of time up to the scheduled replacement time for that part.
Parts replaced under this warranty are covered for the duration of the
original product warranty and become the property of Toro. Toro will make
the final decision whether to repair any existing part or assembly or replace
it. Toro may use remanufactured parts for warranty repairs.

Deep Cycle and Lithium-lon Battery Warranty

Deep cycle and Lithium-lon batteries have a specified total number

of kilowatt-hours they can deliver during their lifetime. Operating,
recharging, and maintenance techniques can extend or reduce total
battery life. As the batteries in this product are consumed, the amount
of useful work between charging intervals will slowly decrease until the
battery is completely worn out. Replacement of worn out batteries,
due to normal consumption, is the responsibility of the product owner.
Note: (Lithium-lon battery only): Pro-rated after 2 years. Refer to the
battery warranty for additional information.

Lifetime Crankshaft Warranty (ProStripe 02657 Model
Only)

The Prostripe which is fitted with a genuine Toro Friction Disc and
Crank-Safe Blade Brake Clutch (integrated Blade Brake Clutch (BBC) +
Friction Disc assembly) as original equipment and used by the original
purchaser in accordance with recommended operating and maintenance
procedures, are covered by a Lifetime Warranty against engine crankshaft
bending. Machines fitted with friction washers, Blade Brake Clutch (BBC)
units and other such devices are not covered by the Lifetime Crankshaft
Warranty.

Maintenance is at Owner’s Expense

Engine tune-up, lubrication, cleaning and polishing, replacement of filters,
coolant, and completing recommended maintenance are some of the
normal services Toro products require that are at the owner’s expense.

General Conditions

Repair by an Authorized Toro Distributor or Dealer is your sole remedy
under this warranty.

Neither The Toro Company nor Toro Warranty Company is liable for
indirect, incidental or consequential damages in connection with the
use of the Toro Products covered by this warranty, including any
cost or expense of providing substitute equipment or service during
reasonable periods of malfunction or non-use pending completion

of repairs under this warranty. Except for the Emissions warranty
referenced below, if applicable, there is no other express warranty. All
implied warranties of merchantability and fitness for use are limited to
the duration of this express warranty.

Some states do not allow exclusions of incidental or consequential
damages, or limitations on how long an implied warranty lasts, so the above
exclusions and limitations may not apply to you. This warranty gives you
specific legal rights, and you may also have other rights which vary from
state to state.

Note Regarding Emissions Warranty

The Emissions Control System on your Product may be covered by

a separate warranty meeting requirements established by the U.S.
Environmental Protection Agency (EPA) and/or the California Air Resources
Board (CARB). The hour limitations set forth above do not apply to the
Emissions Control System Warranty. Refer to the Engine Emission Control
Warranty Statement supplied with your product or contained in the engine
manufacturer’'s documentation.

Countries Other than the United States or Canada

Customers who have purchased Toro products exported from the United States or Canada should contact their Toro Distributor (Dealer) to obtain
guarantee policies for your country, province, or state. If for any reason you are dissatisfied with your Distributor's service or have difficulty obtaining

guarantee information, contact your Authorized Toro Service Center.

374-0253 Rev F





